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EXAMPLE:
Component Parts (Small #) Are Included 
When Ordering The Assembly (Large #).
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2357-20
PACKOUT™ Light / Charger July 2020

REVISED BULLETIN

WIRING INSTRUCTION

DATE

CATALOG NO.      

SPECIFY CATALOG NO. AND SERIAL NO. WHEN ORDERING PARTS

SERIAL
NUMBER L76A

  FIG.	 PART NO.      	 DESCRIPTION OF PART	 NO. REQ.
	 1	 06-82-0193	 PA3.5 x 10mm Screw	 (15)
	 2	 ---------------	 Base	 (1)
	 10	 06-82-0191	 PA2.5 x 8mm Screw	 (14)
	 11	 06-82-0192	 PA3.0 x 12mm Screw (4 per set, 2 side light kits)	 (8)
	 12	 ---------------	 Lid	 (1)
	 13	 06-82-0194	 PA3.5 x 14mm Screw	 (25)
	 80	 31-15-0097	 Lid Service Kit	 (1)
	 81	 14-46-0202	 Side Light Service Kit (Shown in 2 places)	 (2)
	 82	 31-21-0036	 Battery Door Service Kit	 (1)
	 83	 42-92-0086	 Indicator Service Kit	 (1)
	 84	 14-20-0262	 Power Box Service Kit	 (1)
	 85	 31-21-0108	 AC Outlet/Door Service Kit	 (1)
	 86	 31-21-0111	 Storage Door Service Kit	 (1)
	 87	 14-20-0173	 Main Light Service Kit	 (1)
	 88	 43-76-0133	 Base Housing Service Kit	 (1)
		  12-20-0312	 Service Nameplate (Not Shown)	 (1)
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